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GENERAL 

 

 

The purpose of this document is to provide an assessment of the effectiveness of the SplashPro 

System for the Splash zone corrosion protection system. 

 

The assessment is made based on the industry practice of corrosion protection and the test 

reports carried out by independent testing facilities. 

 

 

SplashPro 

 

SplashPro is a system  manufactured by CENTRAL PLASTICS COMPANY based in Oklahoma, USA 

which have manufacturing facilities in USA, Latin America and China.  

 

The petrolatum based system comprises the primer STACPrime, the filler STACfill, the wrap 

STACWrap and the outer HDPE jacket. 

 

 

STAC System Sdn Bhd 

 

STAC System Sdn Bhd is the exclusive agentof Central Plastics Company for the SplashPro 

System in Malaysia.  

 

STAC System Sdn Bhd is a Malaysian company with 100% bumiputra equity and is registered 

with the Ministry of Finance and Petronas.  

 

 

Angkasa Jurutera Perunding Sdn Bhd  

 

Angkasa Jurutera Perunding Sdn Bhd is a Malaysian owned and incorporated Engineering 

Consultancy practice with over 40 years of experience in the engineering field with experience 

in a wide range of projects in the Building Services, Civil & Structure, M&E, Oil & Gas, Marine, 

Industrial, Commercial and Marine sectors.  

 

Angkasa Jurutera Perunding is registered with the Board of Engineers and the Ministry of 

Finance. 
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TERMS OF REFERENCE 

 

 

Angkasa Jurutera Perunding Sdn Bhd is commissioned to provide an assessment of the 

effectiveness of the SplashPro System in providing the corrosion protection system for the 

splash zone. 

 

The assessment was made based on the following test reports 

 

1. Cathodic Disbondment Testing of STACWrap 

    by ITI Anti-Corrosion, Inc.  

    Feb 7, 1992.   

    

    Refer to Test Report No.1. 

    Appendix I 

 

2. Testing of a Petrolatum Tape: Salt Spray Exposure of 500 hours 

    by Technical Inspection Services, Inc, Houston, Texas, USA.  

    Dec 2, 1991.  

     

    Refer to Test Report No. 2.  

    Appendix II 

 

3. Testing of a Petrolatum Tape: Water Vapor Permeability  

    by Technical Inspection Services, Inc, Houston, Texas, USA.  

    Dec 6, 1991.  

 

    Refer to Test Report No. 3.  

    Appendix III 

 

4. Test Result of Corrosion Rate  

    by Nippon Corrosion Engineering Company Ltd,  

    1985-1990.  

     

    Refer to Test Report No. 4.  

    Appendix IV 
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SUMMARY OF TEST REPORTS 

 

 

The results and salient points of the tests are summarized as follows: 

 

 

 

Test 

 

 

Type of Test 

 

Test 

Standard 

 

Testing 

Agency 

 

 

Results 

 

Comment 

 

Test 

No.1 

 

Cathodic 

Disbondment 

 

 

ASTM-G8 

 

ITI Anti-

Corrosion, Inc 

 

Disbond average radius = 

1.2mm 

 

Good 

 

Test 

No.2 

 

Salt Spray for 

500 hours 

 

ASTM- 

B117 

 

Technical 

Inspection 

Services, Inc 

 

No apparent active 

corrosion at test sites 

 

Good 

 

Test 

No.3 

 

Water Vapor 

Permeability  

 

ASTM 

D1653-85 

 

Technical 

Inspection 

Services, Inc 

 

WVT = 0.48g/sq.m/24 hr 

WVP=0.0023 metric -

perms 

P=0.0000292 metric 

perms-cm 

 

Good 

 

Test 

No. 4 

 

Corrosion rate 

 

Comparing 

original & 

measured, 

protected 

and non-

protected 

 

 

Nippon 

Corrosion 

Engineering  

Company Ltd 

 

1.27 years = > 99.43% 

2.25 years = > 99.77% 

4.94 years = > 99.95 % 

 

Good 

 

Details of the test shall be referred to in the Appendices 
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CONCLUSION 

 

 

Based on the above tests using the prescribed methods and accepted standards, it was proven 

that the product performed well and is suitable and effective for use for the corrosion 

protection of the splash zone. 

 

It is therefore recommended that SplashPro system be considered for Splash zone corrosion 

protection as it is effective and complies with the prescribed standards. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

Prepared by: 

 

Angkasa Jurutera Perunding Sdn Bhd 

August 2011 
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APPENDIX I 

 

 

Test Report No.1 

Cathodic Disbondment Testing of STACWrap 

by  

ITI Anti-Corrosion, Inc.  

Feb 7, 1992.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 
 

 



 

 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX II 
 

 

Test Report No. 2. 

Testing of a Petrolatum Tape: Salt Spray Exposure of 500 hours  

by  

Technical Inspection Services, Inc, Houston, Texas, USA. 

 Dec 2, 1991 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 
 

 

 



 

 
 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX III 

 
 

Test Report No. 3. 

Testing of a Petrolatum Tape: Water Vapor Permeability  

 by 

 Technical Inspection  Services, Inc, Houston, Texas, USA. 

 Dec 6, 1991.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 



 

 
 



 

 
 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX IV 
 

 

Test Report No. 4. 

Test Result of Corrosion Rate  

by  

Nippon Corrosion Engineering Company Ltd,  

1985-1990.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 
 

 



 

 
 



 

 


